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Administration Guide for Intravenous Labetalol in Cardiac Patients
Labetalol is a mixed alpha-1 and beta (non-selective) adrenoreceptor blocking agent

Uses

To lower the blood pressure in hypertensive emergencies.  Suitable for most situations except when acute cardiac failure is present.  Particularly useful in aortic dissection, hypertensive encephalopathy, ischaemic heart disease and pre-eclampsia.

To control blood pressure and rate of LV pressure rise in patients with acute dissection of the aorta without concomitant increases in heart rate

Contraindications and Cautions
· Contra-indicated in asthma, cardiogenic shock, uncontrolled heart failure, second or third degree heart block and other conditions associated with severe hypotension or bradycardia, untreated phaeochromcytoma and metabolic acidosis
· Care in first degree heart block 
· Care if administered in conjunction with other rate lowering drugs

· There are rare reports of hepatocellular injury - monitor liver function if any signs of hepatic dysfunction

Monitoring

· Continuous cardiac monitoring.

· ECG before administration is started. 

· Monitor blood pressure, heart rate, ECG and respiratory rate throughout infusion.
· For patients requiring frequent blood pressure measurements an arterial line should be in place.
· Excessive bradycardia can be reserved with atropine sulphate. 

Dosing

Hypertension of pregnancy: start at 20mg/hour and double every 30 minutes until satisfactory response seen. Usual maximum rate of administration 160mg/hour

Hypertensive episode of acute myocardial infarction:  start at 15 mg/hour and gradually increase as required to a maximum rate of 120mg/hour

Hypertension due to other cause:  rate of infusion 15-200mg/hour - titrate upwards until adequate response is seen.  Transfer to oral treatment at earliest opportunity.
Administration 
Ampoules contain labetalol 100mg in 20mls (5mg/ml)
Central access or good peripheral access needed (irritant)

The patient should remain supine during the infusion and for 3 hours after discontinuation of IV therapy due to risk of postural hypotension

IV bolus – only use if it is essential to rapidly reduce the blood pressure.
Doses of up to 50mg given over at least 1 minute. If necessary doses of 50mg can be repeated at 5-10 minute intervals up to a maximum dose of 200mg in 24 hours.
The maximum effect is seen at 5-15 minutes and the duration of action is approximately 6 hours (but may be up to as long as 18 hours).
IV infusion - usual concentration used is 1mg/ml in dextrose 5% solution or dextrose 5%/sodium chloride 0.9%.
Remove 90mls from the 250ml infusion bag (to give 160mls) and add 200mg (40mls) of labetalol injection to give a solution of labetalol 200mg/200mls (=1mg/ml)

IV infusion doses may be titrated every 30-60 minutes to desired effect. This will result in prompt but gradual reduction in blood pressure without a substantial change in heart rate or cardiac output.

Reduce the dose gradually when withdrawing therapy.  

More concentrated solutions may be used (central administration)
References:
For full prescribing details see www.medicines.org.uk : labetalol 
Medusa is available via pharmacy page on the intranet
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